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FCC RF Test Report

Report No.
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11AX20MIMO_Ant10_6875

Spectrum o
Ref Level 5.77 dém Offset 1577 dB& Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -12.50 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 6.84184 GHz -72.20 dBm -59.70 dB -19.70 dB
-31.350 MHz -20.900 MHz | 200,000 kHz 6.84369 GHz -72.91 dBm -60.41 dB -20.47 dB
-20,900 MHz -11.450 MHz 200,000 kHz 6.86350 GHz -46.22 dBm -33.72dB -13.68 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 6.86356 GHz -46.39 dBm -33.80 dB -13.99 dB
10.450 MHz 11.450 MHz | 200.000 kHz 6.88645 GHz -47.43 dBm -34.93 dB -15.03 dB
11.450 MHz 20.900 MHz | 200.000 kHz 6.88648 GHz -46.99 dBm -34.49 dB -14.47 dB
20.900 MHz 31,350 MHz | 200.000 kHz 6.90627 GHz -72.56 dBm -60.06 dB -20.16 dB
31.350 MHz 50,000 MHz = 200,000 kHz 6.91736 GHz -71.92 dBm 42 db -10.42 db
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Ref Level 5.60 dém Offset 1560 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -12.99 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.950 MHz 200,000 kHz 6.82840 GHz -71.93 dBm -58.94 dB -18.94 dB
-31.950 MHz -21.300 MHz 200,000 kHz 6.84306 GHz -72.64 dBm -59.65 dB -19.66 dB
-21.300 MHz -11.650 MHz | 200,000 kHz 6.86332 GHz -47.62 dBm -34.63 dB -14.60 dB
-11.650 MHz -10.650 MHz 200,000 kHz 6.86336 GHz -47.46 dBm -34.47 dB -14.77 dB
10.650 MHz 11.650 MHz | 200.000 kHz 6.88665 GHz -48.22 dBm -35.24 dB -15.34 dB
11,650 MHz 21,300 MHz | 200.000 kHz 6.88666 GHz -47.83 dBm -34.84 dB -14.84 dB
21.300 MHz 31,950 MHz = 200,000 kHz 6.90691 GHz -72.41 dém -59.42 dB -19.46 dB
31.950 MHz 50,000 MHz = 200,000 kHz 6.91643 GHz -71.64 dém -58.65 dB -18.65 dB
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Report No. : FR420425F

11AX20MIMO_Ant10_6895
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Spectrum Emission Mask Standard: None
Peak Power -12.70 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,250 MHz 200,000 kHz 6.85689 GHz -72.09 dBm -59.38 dB -19.38 dB
-32,250 MHz -21,500 MHz | 200,000 kHz 6.86281 GHz -72.63 dBm -59.92 dB -19.99 dB
-21.500 MHz -11.750 MHz | 200,000 kHz 6.88321 GHz -48.38 dBm -35.68 dB -15.65 dB
-11.750 MHz -10.750 MHz | 200,000 kHz 6.88327 GHz -48.00 dBm -35.20 d -15.50 dB
10.750 MHz 11.750 MHz | 200.000 kHz 6.90674 GHz -49.19 dBm -36.48 dB -16.78 dB
11.750 MHz 21,500 MHz | 200.000 kHz 6.90677 GHz -49.25 dBm -36.55dB -16.54 dB
21.500 MHz 32,250 MHz | 200.000 kHz 6.92708 GHz -72.35 dém -59.65 dB -19.85 dB
32.250 MHz 50,000 MHz = 200,000 kHz 6.92915 GHz -71.88 dém 17 dB -10.17 db
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Spectrum Emission Mask Standard: None
Peak Power -13.16 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.86111 GHz -71.89 dBm -58.74 dB -18.74 dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.86325 GHz -72.49 dBm -59.33 dB -19.38 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.88340 GHz -47.50 dBm -34.35 dB -14.34 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.88340 GHz -47.50 dBm -34.34 dB -14.44 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.90660 GHz -48.35 dBm -35.19dB -15.20 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.90661 GHz -47.93 dBm -34.78 dB -14.77 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.92678 GHz -72.20 dém -59.05 dB -10.08 db
31.800 MHz 50,000 MHz = 200,000 kHz 6.03749 GHz -71.27 dém -58.11 dB -18.11 dB
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Ref Level .12 dém
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Spectrum Emission Mask
Peak Power -11.35dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.500 MHz | 200.000 kHz 6.95993 GHz -71.06 dem 59.71dB -19.71dB
-31.500 MHz -21.000 MHz | 200.000 kHz 6.96353 GHz -71.78 deém -60.43 dB -20.45 dB
-21.000 MHz -11.500 MHz | 200.000 kHz 6.98350 GHz -46.07 deém -34.72.dB -14.71 dB
-11.500 MHz -10.500 MHz | 200.000 kHz 6.98351 GHz -45.86 dBm -34.51dB -14.61 dB

10.500 MHz 11.500 MHz | 200.000 kHz 7.00649 GHz -46.65 dBm -35.30 dB -15.60 dB
11.500 MHz 21,000 MHz | 200.000 kHz 7.00651 GHz -46.39 dBm -35.03dB -15.03 dB
21.000 MHz 31,500 MHz = 200,000 kHz 7.02646 GHz -72.83 dém -61.48 dB -21.52 dB
31.500 MHz 50,000 MHz = 200,000 kHz 7.02673 GHz -71.89 dém -60.54 dB -20.54 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.92 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | Power Abs PowerRel |  ALimit
-50,000 MHz 31,500 MHz | 200.000 kHz 6.96150 GHz -70.94 dém -50.02 dB -10.02 dB
31,500 MHz 21,000 MHz | 200.000 kHz 6.96354 GHz -71.63 dém -59.70 dB -19.76 dB
21,000 MHz 11,500 MHz | 200.000 kHz 6.98348 GHz -46.20 dem -34.27 dB -14.25 dB
-11.500 MHz -10.500 MHz | 200.000 kHz 6.98353 GHz -46.01 dBm -34.09 dB -14.59 dB

10.500 MHz 11,500 MHz | 200.000 kHz 7.00649 GHz -46.21 dBm -34.29 dB -14.59 dB

11.500 MHz 21,000 MHz | 200.000 kHz 7.00653 GHz -46.44 dBm -34.51dB -1449 dB

21.000 MHz 31,500 MHz = 200,000 kHz 7.02644 GHz -72.96 dém -61.04 dB -21.10 dB

31.500 MHz 50,000 MHz = 200,000 kHz 7.02970 GHz -72.15 deém -60.22 dB -20.22 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.04 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 7.06253 GHz -72.77 dBm -60.73 dB -20.73 dB
-31,800 MHz -21.200 MHz 200,000 kHz 7.06320 GHz -73.39 dBm -61.35 dB -21.35dB
-21.200 MHz -11.600 MHz 200,000 kHz 7.08338 GHz -47.03 dBm -34.99 dB -14.97 dB
-11.600 MHz -10.600 MHz 200,000 kHz 7.08342 GHz -46.99 dBm -34.95 dB -15.25 dB
10.600 MHz 11.600 MHz | 200.000 kHz 7.10660 GHz -48.27 dBm -36.23dB -16.33 dB
11.600 MHz 21.200 MHz | 200.000 kHz 7.10661 GHz -48.20 dBm -36.16 dB -16.16 dB
21.200 MHz 31,800 MHz = 200.000 kHz 7.12638 GHz -73.50 dém -61.45 dB -21.94 dB
31.800 MHz 50,000 MHz = 200,000 kHz 7.12854 GHz -73.20 dBm -61.16 dB -21.16 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.54 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.950 MHz 200,000 kHz 7.06271 GHz -72.42 dBm -60.88 dB -20.88 dB
-31.950 MHz -21.300 MHz 200,000 kHz 7.06307 GHz -73.22 dBm -61.68 dB 21.71dB
-21.300 MHz -11.650 MHz | 200,000 kHz 7.08335 GHz -45.96 dBm -34.42 dB -14.42 dB
-11.650 MHz -10.650 MHz 200,000 kHz 7.08336 GHz -45.91 dBm -34.37 dB -14.47 dB
10.650 MHz 11.650 MHz | 200.000 kHz 7.1066S GHz -46.80 dBm -35.26 dB -15.36 dB
11,650 MHz 21,300 MHz | 200.000 kHz 7.10670 GHz -46.71 dBm -35.17 dB -15.13 dB
21.300 MHz 31,950 MHz = 200,000 kHz 7.12688 GHz -73.88 dém -62.34 dB -22.42 dB
31.950 MHz 50,000 MHz = 200,000 kHz 7.12695 GHz -73.01 dém -61.47 dB -21.47 dB
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11AX40MIMO_Ant10_5965
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Spectrum Emission Mask
Peak Power -7.10 dBm

Standard: None

Range Up | RBW | Frequency | Power Abs

RBW 500.000 kHz

PowerRel | alimit |
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-61.200 MHz
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-21.400 MHz
20,400 MHz
21,400 MHz
40,800 MHz
61,200 MHz
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5.88101 GHz
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5.98639 GHz
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6.04533 GHz
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Spectrum Emission Mask
Peak Power -8.53 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz 61,200 MHz | 500.000 kHz 5.88253 GHz -66.84 dém -58.31 dB -18.31 dB
61,200 MHz -40,800 MHz | 500.000 kHz 5.90385 GHz -67.75 dem -59.22 dB -19.25 dB
40,800 MHz 21,400 MHz | 500.000 kHz 5.94359 GHz -43.31 dBm -34.78 dB -14.77 dB
-21.400 MHz -20.400 MHz | 500.000 kHz 5.94361 GHz -43.22 dBm -34.68 dB -14.98 dB
20.400 MHz 21,400 MHz | 500.000 kHz 5.98639 GHz -43.89 dBm -35.36 dB -15.56 dB
21.400 MHz 40,800 MHz = 500.000 kHz 5.98641 GHz -43.90 dBm -35.36 dB -15.36 dB
40.800 MHz 61,200 MHz = 500,000 kHz 6.02617 GHz -67.77 dém -59.24 dB -10.26 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.04169 GHz -67.44 dBm -58.91 dB -18.91 dB
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Spectrum Emission Mask Standard: None
Peak Power -10.95 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.07545 GHz -67.10 dBm -56.16 dB -16.16 dB
-60.600 MHz -40,400 MHz 500,000 kHz 6.10449 GHz -67.88 dBm -56.94 dB -16.99 dB
40,400 MHz -21.200 MHz 500,000 kHz 6.14379 GHz -44.97 dBm -34.02 dB -14.02 dB
-21.200 MHz -20.200 MHz 500,000 kHz 6.14381 GHz -44.94 dBm -33.90 dB -14.19 dB
20.200 MHz 21,200 MHz | 500.000 kHz 6.18619 GHz -44.59 dBm -33.65dB -13.85 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.18621 GHz -44.51 dBm -33.56dB -13.56 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.22543 GHz -67.21 dém -56.26 dB -16.36 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.24655 GHz -66.68 dBm 73 dB -15.73 db
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Spectrum Emission Mask Standard: None
Peak Power -10.73 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 6.07523 GHz -67.56 dBm -56.83 dB -16.83 dB
-60.900 MHz -40,600 MHz 500,000 kHz 6.10411 GHz -68.64 dBm -57.91dB -17.91dB
40,600 MHz -21.300 MHz 500,000 kHz 6.14369 GHz -44.46 dBm -33.73 dB -13.72 dB
-21.300 MHz -20.300 MHz 500,000 kHz 6.14371 GHz -44.46 dBm -33.73 dB -13.93 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.18629 GHz -45.21 dBm -34.48 dB -14.68 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.18631 GHz -45.29 dBm -34.66 dB -14.65 dB
40.600 MHz 60,900 MHz = 500,000 kHz 6.22581 GHz -68.91 dém -56.17 dB -18.23 dB
60.900 MHz 100,000 MHz = 500.000 kHz 6.25133 GHz -68.50 dBm 57.77 dB -17.77 db
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Spectrum Emission Mask Standard: None
Peak Power -9.92 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 6.32921 GHz -66.34 dBm -56.41 dB -16.41 dB
-60.900 MHz -40,600 MHz 500,000 kHz 6.34417 GHz -67.06 dBm -57.13 dB -17.18 dB
40,600 MHz -21.300 MHz 500,000 kHz 6.38367 GHz -44.54 dBm -34.61 dB -14.60 dB
-21.300 MHz -20.300 MHz 500,000 kHz 6.38371 GHz -44.52 dBm -34.60 dB -14.80 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.42629 GHz -43.29 dBm -33.36 dB -13.56 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.42631 GHz -43.52 dBm -33.59dB -13.50 dB
40.600 MHz 60,900 MHz = 500,000 kHz 6.46585 GHz -66.95 dBm -57.03 dB -17.06 dB
60.900 MHz 100,000 MHz = 500.000 kHz 6.46771 GHz -66.45 dBm 53 db -16.53 dB
( I )

11AX40MIMO_Ant11_6405

Count 100/100

Ref Level .03 dém

Offset 16,03 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBfh
p<200

-10 dBm:

-20 dBm:

-30 dBm

-40 dBm

=5-dBr

-60 dBm

-70 dBm

-80 dBm

-390 dBm:

CF 6.405 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -9.87 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-100.000 MHz 60,900 MHz | 500.000 kHz 6.34393 GHz -65.10 deém -55.23 dB -15.23 dB
60,900 MHz -40,600 MHz | 500.000 kHz 6£.34411 GHz -65.47 dem -55.59 dB -15.60 dB
40,600 MHz 21,300 MHz | 500.000 kHz 6.38369 GHz -43.25 dem -33.38 dB -13.38 dB
-21.300 MHz -20.300 MHz | 500.000 kHz 6.38371 GHz -43.19 dBm -33.32 dB -13.52 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.42629 GHz -43.42 dBm -33.54 dB -13.74 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.42631 GHz -43.66 dBm -33.78dB -13.78 dB
40.600 MHz 60,900 MHz = 500,000 kHz 6.46585 GHz -65.93 dém -56.06 dB -16.09 dB
60.900 MHz 100,000 MHz = 500.000 kHz 6.46679 GHz -65.41 dBm -55.53 dB -15.53 dB
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11AX40MIMO_Ant10_6445
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Span 200.0 MHz

Spectrum Emission Mask
Peak Power -9.01dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-100.000 MHz 60,900 MHz | 500.000 kHz 6.37117 GHz -66.68 dBm -57.66 dB -17.66 dB
60,900 MHz -40,600 MHz | 500.000 kHz 6.38411 GHz -67.26 dém -58.25 dB -18.25 dB
40,600 MHz 21,300 MHz | 500.000 kHz 6.42369 GHz -43.85 dm -34.83 dB -14.83 dB
-21.300 MHz -20.300 MHz | 500.000 kHz 6.42371 GHz -43.72 dBm -34.70 dB -14.90 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.46629 GHz -43.36 dBm -34.34 dB -1454 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.46631 GHz -43.45 dBm -34.43 dB -1443 dB
40.600 MHz 60,900 MHz = 500,000 kHz 6.50583 GHz -67.45 dém -56.44 dB -1a.48 db
60.900 MHz 100,000 MHz = 500.000 kHz 6.50913 GHz -66.84 dBm 82 db -17.82 db
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Ref Level .83 dBm

oOffset 15,88 dB& Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBfh
p<200

-10 dBm:

-20 dBm:

-30 dBm

-40 dBm

=S0di

-60 dBm

=TT

-80 dBm

-90 dBm

CF 6.445 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -9.39 dBm

Standard: None

RBW 500.000 kHz

19:38:49

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 61,200 MHz | 500.000 kHz 6.34825 GHz -67.69 dém -58.30 dB -18.30 dB
61,200 MHz -40,800 MHz | 500.000 kHz 6.38393 GHz -68.51 dBm -59.12 dB -19.20 dB
40,800 MHz 21,400 MHz | 500.000 kHz 6.42357 GHz -43.70 dem -34.31 dB -14.30 dB
-21.400 MHz -20.400 MHz | 500.000 kHz 6.42361 GHz -43.75 dBm -34.36 dB -14.56 dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.46639 GHz -44.78 dBm -35.39 dB -15.59 dB
21.400 MHz 40,800 MHz = 500.000 kHz 6.46641 GHz -44.87 dBm -35.49 dB -15.48 dB
40.800 MHz 61,200 MHz = 500,000 kHz 6.50619 GHz -68.64 dBm -59.25 dB -10.26 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.52115 GHz -68.14 dém -568.75 dB -18.75 dB
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Report No.

: FR420425F

11AX40MIMO_Ant10_6485

Spectrum e
Ref Level 5.71 dém Offset 1571 dB Mode Sweep
Count 100/100
[® 1Rm View
0 dBI’!‘im“ heck PABS
p<200
-10 dem rv e Vj
-20 dBm i
-30 dBm
//7. -V\‘-.
-40 dBm /
=S0den S / \ B
-60 dBm T
A
-80 dBm
-90 dBm
CF 6.485 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.48 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.42425 GHz -66.46 dBm -56.98 dB -16.98 dB
-60.600 MHz -40,400 MHz 500,000 kHz 6.42443 GHz -66.87 dBm -57.40 dB -17.41dB
40,400 MHz -21.200 MHz 500,000 kHz 6.46379 GHz -44.75 dBm -35.27 d -15.27 dB
-21.200 MHz -20.200 MHz 500,000 kHz 6.46381 GHz -44.73 dBm -35.25 dB -15.45 dB
20.200 MHz 21,200 MHz | 500.000 kHz 6.50619 GHz -44.54 dBm -35.06 dB -15.26 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.50621 GHz -44.65 dBm -35.17 dB -15.17 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.54559 GHz -67.73 dém -568.25 dB -18.26 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.55800 GHz -66.76 dBm 28 db -17.28 dB
( I )

11AX40MIMO_Ant11_6485

Spectrum

Ref Level .64 dém
Count 100/100

offset 1564 d& Mode Sweep

@ 1Rm View
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-80 dBm

-90 dBm

CF 6.485 GHz 10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -9.86 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 62,400 MHz | 500.000 kHz 6.38637 GHz -66.35 deém -56.48 dB -16.48 dB
62,400 MHz -41,600 MHz | 500.000 kHz 6.42263 GHz -66.62 dBm -56.76 dB -16.78 dB
41,600 MHz 21,800 MHz | 500.000 kHz 6.46319 GHz -46.68 dm -36.82 dB -16.82 dB
-21.800 MHz 20,800 MHz | 500.000 kHz 6.46321 GHz -46.58 dBm -36.72 dB -16.92 dB
20.800 MHz 21,800 MHz = 500.000 kHz 6.50679 GHz -47.25 dBm -37.39dB -17.59 dB
21.800 MHz 41,600 MHz = 500.000 kHz 6.50681 GHz -47.23 dBm -37.37 dB -17.37 db
41,600 MHz 62,400 MHz = 500,000 kHz 6.54737 GHz -67.00 dém 57.14 dB -17.16 dB
62,400 MHz 100,000 MHz = 500.000 kHz 6.55243 GHz -66.26 dBm -56.39 dB -16.30 dB
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s=aranas. FCC RF Test Report Report No. : FR420425F

11AX40MIMO_Ant10_6525

Spectrum e
Ref Level 5.23 dém Offset 1583 dB Mode Sweep
Count 100/100
[® 1Rm View
o dekjmit §heck PAES
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
CF 6.525 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.40 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.46147 GHz -65.84 dBm -56.44 dB -16.44 dB
-60.600 MHz -40,400 MHz 500,000 kHz 6.46445 GHz -66.54 dBm 57.14 dB -17.17 dB
40,400 MHz -21.200 MHz 500,000 kHz 6.50379 GHz -44.03 dBm -34.63 dB -14.62 dB
-21.200 MHz -20.200 MHz 500,000 kHz 6.50381 GHz -43.76 dBm -34.36 dB -14.56 dB
20.200 MHz 21,200 MHz | 500.000 kHz 6.54619 GHz -44.26 dBm -34.86 dB -15.06 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.54621 GHz -44.41 dBm -35.01dB -15.01 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.58543 GHz -67.14 dgm 57.74 dB -17.84 db
60.600 MHz 100,000 MHz = 500.000 kHz 6.58995 GHz -66.49 dBm -57.08 dB -17.08 dB
- ]
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19:46:17
11AX40MIMO_Ant11_6525
oo
Ref Level 5.76 dém  Offset 1576 dB Mode Sweep
Count 100/100
[® 1Rm View
o dekjmit §heck PAES
P<2
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-60 dBm
—
-70 dBm
-80 dBm
-90 dBm
CF 6.525 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.57 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 6.45741 GHz -65.25 dBm -55.68 dB -15.68 dB
-61.200 MHz -40,800 MHz 500,000 kHz 6.46393 GHz -65.74 dBm -56.17 dB -16.25 dB
40,800 MHz -21.400 MHz 500,000 kHz 6.50359 GHz -44.37 dBm -34.80 dB -14.80 dB
-21.400 MHz -20.400 MHz 500,000 kHz 6.50361 GHz -44.28 dBm -34.71 dB -14.91 dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.54639 GHz -44.75 dBm -35.18dB -15.38 dB
21.400 MHz 40,800 MHz = 500.000 kHz 6.54641 GHz -44.66 dBm -35.09dB -15.08 dB
40.800 MHz 61,200 MHz = 500,000 kHz 6.58617 GHz -66.13 dém -56.56 dB -16.58 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.60039 GHz -65.54 dgm -55.98 dB -15.98 db
- —_———
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Report No. : FR420425F

11AX40MIMO_Ant10_6565

Spectrum

=

Ref Level .51 dB
Count 100/100

m

Offset 1551 d&

Mode Sweep

@ 1Rm View
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-60 dBm:

-70 dBm

-80 dBm

-90 dBm

CF 6.565 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -9.13 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |

-100.000 MHz 60,900 MHz | 500.000 kHz 6.50117 GHz -65.85 dém -56.73 dB -16.73 dB
60,900 MHz -40,600 MHz | 500.000 kHz 6.50415 GHz -66.44 dBm -57.32 dB -17.35 dB
40,600 MHz 21,300 MHz | 500.000 kHz 6.54369 GHz -44.33 dBm -35.20 dB -15.20 dB
-21.300 MHz -20.300 MHz | 500.000 kHz 6.54371 GHz -44.26 dBm -35.14 dB -15.34 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.58629 GHz -44.57 dBm -35.44 dB -15.64 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.58631 GHz -44.43 dBm -35.30dB -15.30 dB
40.600 MHz 60,900 MHz = 500,000 kHz 6.62553 GHz -66.88 dBm 57.75 dB -17.97 db
60.900 MHz 100,000 MHz = 500.000 kHz 6.62633 GHz -66.58 dBm 45 db -17.45 dB

( Jj! )
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11AX40MIMO_Ant11l_6565

Spectrum

Count 100/100

Ref Level .43 dém

Offset 1543 d&

Mode Sweep

@ 1Rm View
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e
-70 dBm:

-80 dBm

-90 dBm

CF 6.565 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission

Mask

Peak Power -9.32 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz 60,900 MHz | 500.000 kHz 6.48317 GHz -65.92 dém -56.60 dB -16.60 dB
60,900 MHz -40,600 MHz | 500.000 kHz 6.50415 GHz -66.48 dim -57.16 dB -17.19 dB
40,600 MHz 21,300 MHz | 500.000 kHz 6.54367 GHz -44.10 dBm -34.78 dB -14.76 dB
-21.300 MHz -20.300 MHz | 500.000 kHz 6.54371 GHz -43.77 dBm -34.45 dB -14.65 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.58629 GHz -44.44 dBm -35.12dB -15.32 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.58631 GHz -44.25 dBm -34.93 dB -14.93 dB
40.600 MHz 60,900 MHz = 500,000 kHz 6.62583 GHz -66.61 dém 57.29dB -17.33 dB
60.900 MHz 100,000 MHz = 500.000 kHz 6.63105 GHz -66.14 dgm -56.82 dB -16.82 dB
— _—
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Report No. : FR420425F

11AX40MIMO_Ant10_6685

Count 100/100

Spectrum

Ref Level C.79 dém Offset 15,79 dB

=

Mode Sweep

@ 1Rm View
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-80 dBm

-90 dBm

CF 6.685 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -9.33 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |

-100.000 MHz 60,600 MHz | 500.000 kHz 6.60169 GHz -65.07 dém -55.74 dB -15.74 dB
-60,600 MHz 40,400 MHz | 500.000 kHz 6.62447 GHz -65.83 dém -56.50 dB -16.54 dB
40,400 MHz 21,200 MHz | 500.000 kHz 6.66375 GHz -43.38 dém -34.05 dB -14.03 dB
-21.200 MHz -20.200 MHz | 500.000 kHz 6.66361 GHz -43.45 dBm -34.12 dB -14.32 dB
20.200 MHz 21,200 MHz | 500.000 kHz 6.70619 GHz -44.26 dBm -34.93dB -15.13 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.70623 GHz -44.02 dBm -34.69 dB -14.67 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.74537 GHz -66.72 dém -57.39 dB -17.53 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.75815 GHz -66.30 dBm -56.97 dB -16.97 db

— _—
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19:51:31

11AX40MIMO_Ant11_6685

Count 100/100

Spectrum

Ref Level C.69 dém Offset 15,69 dB

Mode Sweep

@ 1Rm View
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-60 dBm

=7

-80 dBm

-90 dBm

CF 6.685 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -10.01dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-100.000 MHz 60,600 MHz | 500.000 kHz 6.50415 GHz -67.27 dém -57.26 dB -17.26 dB
-60,600 MHz 40,400 MHz | 500.000 kHz 6.62443 GHz -67.91 dem -57.90 dB -17.92 dB
40,400 MHz 21,200 MHz | 500.000 kHz 6.66379 GHz -43.51 dem -33.49 dB -13.49 dB
-21.200 MHz -20.200 MHz | 500.000 kHz 6.66361 GHz -43.43 dBm -33.42 dB -13.62 dB
20.200 MHz 21,200 MHz | 500.000 kHz 6.70619 GHz -44.40 dBm -34.39 dB -14.59 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.70621 GHz -44.49 dBm -34.48 dB -14.48 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.74537 GHz -68.46 dém -56.44 dB -18.58 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.77391 GHz -67.77 dém -57.76 dB -17.76 dB
L 1 J [ CEEERRE ]
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11AX40MIMO_Ant10_6845

Spectrum

=

Ref Level C.80 dém
Count 100/100

offset 15,80 dB& Mode Sweep

@ 1Rm View
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-80 dBm

-90 dBm

CF 6.845 GHz 10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -9.46 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.600 MHz | 500.000 kHz 6.76333 GHz -65.02 dém -55.56 dB -15.56 dB
-60.600 MHz -40.400 MHz | 500.000 kHz 6.78441 GHz -65.84 dm -56.38 dB -16.39 dB
40,400 MHz -21.200 MHz | 500.000 kHz 6.82377 GHz -43.48 dem -34.02 dB -14.01 dB
-21.200 MHz -20.200 MHz | 500.000 kHz 6.82381 GHz -43.46 dBm -34.00 dB -14.20 dB
20.200 MHz 21,200 MHz | 500.000 kHz 6.86619 GHz -43.98 dBm -34.51dB -14.71 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.86621 GHz -44.07 dBm -34.61dB -14.60 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.90559 GHz -66.30 dBm -56.83 dB -16.84 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.93815 GHz -65.63 dBm -56.16 dB -16.16 dB
L J{ J [ CEEERRE ]
11AX40MIMO_Ant11_6845
Spectrum e
Ref Level 5.71 dém Offset 1571 dB Mode Sweep
Count 100/100
[® 1Rm View
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-80 dBm
-390 dBm
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.86 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.500 MHz _ 500.000 kHz 6.77081 GHz -67.66 dem -57.80 dB -17.80 dB
-61.500 MHz -41.000 MHz | 500.000 kHz 6.78357 GHz -68.28 dém -58.42 dB -18.46 dB
-41.000 MHz -21.500 MHz | 500.000 kHz 6.82349 GHz -45.36 dem -35.50 db -15.50 dB
-21.500 MHz -20.500 MHz | 500.000 kHz 6.82351 GHz -45.27 dBm -35.41 dB -15.61 dB
20.500 MHz 21,500 MHz = 500.000 kHz 6.86649 GHz -45.60 dBm -35.74 dB -15.94 dB
21.500 MHz 41,000 MHz | 500.000 kHz 6.86653 GHz -45.62 dBm -35.76 dB -15.74 dB
41.000 MHz 61,500 MHz = 500,000 kHz 6.90643 GHz -68.14 dém -56.28 dB -18.32 dB
61.500 MHz 100,000 MHz = 500.000 kHz 6.92523 GHz -67.35 dém -57.49 dB -17.49 db
L J{ J [ CEEEERE ]
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11AX40MIMO_Ant10_6885

Spectrum e
Ref Level 5.73 dém Offset 1578 dB Mode Sweep
Count 100/100
[® 1Rm View
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-70 dBm
-80 dBm
-90 dBm
CF 6.885 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.92 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.79177 GHz -65.24 dBm -56.32 dB -16.32 dB
-60.600 MHz -40,400 MHz 500,000 kHz 6.82443 GHz -65.96 dBm -57.04 dB -17.06 dB
40,400 MHz -21.200 MHz 500,000 kHz 6.86377 GHz -42.73 dBm -33.81dB -13.80 dB
-21.200 MHz -20.200 MHz 500,000 kHz 6.86381 GHz -42.48 dBm -33.56 dB -13.76 dB
20.200 MHz 21,200 MHz | 500.000 kHz 6.90619 GHz -43.46 dBm -34.54 dB -14.74 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.90623 GHz -43.36 dBm -34.44 dB -1443 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.94553 GHz -66.12 dém -57.20 dB -17.25 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.94791 GHz -65.57 dBm 66 dB -16.66 dB
( I )
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Spectrum e
Ref Level 5.60 dém Offset 1560 dB Mode Sweep
Count 100/100
[® 1Rm View
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-70 dBm
-80 dBm
-90 dBm
CF 6.885 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.81dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 6.80939 GHz -64.87 dBm -56.05 dB -16.05 dB
-60.900 MHz -40,600 MHz 500,000 kHz 6.82423 GHz -65.12 dBm -56.31 dB -16.38 dB
40,600 MHz -21.300 MHz 500,000 kHz 6.86369 GHz -42.84 dBm -34.03 dB -14.03 dB
-21.300 MHz -20.300 MHz 500,000 kHz 6.86371 GHz -42.97 dBm -34.16 dB -14.36 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.90629 GHz -43.59 dBm -34.78 dB -14.98 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.90633 GHz -43.41 dBm -34.60 dB -14.59 dB
40.600 MHz 60,900 MHz = 500,000 kHz 6.94583 GHz -64.97 dgm -56.15 dB -16.20 dB
60.900 MHz 100,000 MHz = 500.000 kHz 6.04781 GHz -64.39 dBm -55.58 dB -15.58 dB
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11AX40MIMO_Ant10_6925

Count 100/100

Spectrum

Ref Level .85 dBm
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Offset 1585 dB

Mode Sweep

@ 1Rm View
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CF 6.925 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask
Peak Power -8.69 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-100.000 MHz 60,600 MHz | 500.000 kHz 6.85997 GHz -65.28 dém -56.60 dB -16.60 dB
-60,600 MHz 40,400 MHz | 500.000 kHz 6.86445 GHz -65.77 dem -57.08 dB -17.11dB
40,400 MHz 21,200 MHz | 500.000 kHz 6.90379 GHz -42.74 dem -34.05 dB -14.05 dB
-21.200 MHz -20.200 MHz | 500.000 kHz 6.90361 GHz -42.680 dBm -34.11 dB -14.31 dB
20.200 MHz 21,200 MHz | 500.000 kHz 6.94619 GHz -43.56 dBm -34.87 dB -15.07 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.94623 GHz -43.53 dBm -34.85dB -14.83 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.98537 GHz -66.11 dém 57.42 dB -17.56 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.99237 GHz -65.76 dBm 07 dB -17.08 dB
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Count 100/100

Ref Level C.74 dém

Offset 15,74 d&

Mode Sweep

@ 1Rm View

UdBI’!’im" heck
P<2i

-10 dBm:

-20 dBm:

—

-30 dBm:

-40 dBm:

=50 OB

-60 dBm

-70 dBm

-80 dBm
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CF 6.925 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask
Peak Power -9.01dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-100.000 MHz 61,500 MHz | 500.000 kHz 6.86141 GHz -65.93 dém -56.92 dB -16.92 dB
61,500 MHz -41,000 MHz | 500.000 kHz 6.86351 GHz -66.36 dem -57.35 dB -17.36 dB
41,000 MHz 21,500 MHz | 500.000 kHz 6.90349 GHz -44.56 dam -35.55 dB -15.55 dB
-21.500 MHz -20.500 MHz | 500.000 kHz 6.90351 GHz -44.23 dBm -35.23 dB -15.43 dB
20.500 MHz 21,500 MHz = 500.000 kHz 6.94649 GHz -44.22 dBm -35.22 dB -15.42 dB
21.500 MHz 41,000 MHz | 500.000 kHz 6.94651 GHz -44.42 dBm -35.41dB -1541 dB
41.000 MHz 61,500 MHz = 500,000 kHz 6.98645 GHz -66.87 dém -57.86 dB -17.80 dB
61.500 MHz 100,000 MHz = 500.000 kHz 6.98799 GHz -66.40 dBm -57.39 dB -17.30 db
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11AX40MIMO_Ant10_6965

Spectrum e
Ref Level 5.20 dém Offset 1580 dB Mode Sweep
Count 100/100
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CF 6.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.65 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.300 MHz 500,000 kHz 6.89617 GHz -65.20 dBm -56.55 dB -16.55 dB
-60.300 MHz -40.200 MHz 500,000 kHz 6.90471 GHz -65.77 dBm 57.12dB -17.12dB
40,200 MHz -21.100 MHz 500,000 kHz 6.94385 GHz -42.49 dBm -33.84 dB -13.82 dB
-21.100 MHz -20.100 MHz 500,000 kHz 6.94391 GHz -42.23 dBm -33.57 dB -13.78 dB
20.100 MHz 21,100 MHz | 500.000 kHz 6.98609 GHz -42.08 dBm -33.43 dB -13.63 dB
21.100 MHz 40.200 MHz | 500.000 kHz 6.98611 GHz -42.33 dBm -33.68dB -13.67 dB
40.200 MHz 60,300 MHz = 500,000 kHz 7.02497 GHz -66.56 dBm -57.91 dB -la.11dB
60.300 MHz 100,000 MHz = 500.000 kHz 7.03735 GHz -66.21 dém 56 dB -17.56 dB
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Spectrum e
Ref Level 5.71 dém Offset 1571 dB Mode Sweep
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CF 6.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.85 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.500 MHz 500,000 kHz 6.90327 GHz -65.62 dBm -56.77 dB -16.77 dB
-61.500 MHz -41.000 MHz 500,000 kHz 6.90353 GHz -66.04 dBm -57.19.dB -17.21dB
41,000 MHz -21.500 MHz 500,000 kHz 6.94349 GHz -43.76 dBm -34.91 dB -14.91 dB
-21.500 MHz -20.500 MHz 500,000 kHz 6.94351 GHz -43.60 dBm -34.75 dB -14.95 dB
20.500 MHz 21,500 MHz = 500.000 kHz 6.98649 GHz -43.61 dBm -34.76 dB -14.96 dB
21.500 MHz 41,000 MHz | 500.000 kHz 6.98651 GHz -43.90 dBm -35.05dB -15.05 dB
41.000 MHz 61,500 MHz = 500,000 kHz 7.02647 GHz -67.05 dém -56.20 dB -18.21 dB
61.500 MHz 100,000 MHz = 500.000 kHz 7.05173 GHz -66.48 dBm -57.63 dB -17.63 db
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Spectrum o
Ref Level 5.67 dém Offset 1567 d& Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -8.18 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 7.00187 GHz -65.29 dBm 57.11dB -17.11dB
-61.200 MHz -40,800 MHz 500,000 kHz 7.02383 GHz -66.03 dBm -57.86 dB -17.87 dB
40,800 MHz -21.400 MHz 500,000 kHz 7.06359 GHz -43.17 dBm -35.00 dB -14.99 dB
-21.400 MHz -20.400 MHz 500,000 kHz 7.06361 GHz -43.09 dBm -34.91 dB -15.11 dB
20.400 MHz 21,400 MHz | 500.000 kHz 7.10639 GHz -44.11 dBm -35.93dB -16.13 dB
21.400 MHz 40,800 MHz = 500.000 kHz 7.10641 GHz -43.76 dBm -35.59dB -15.58 dB
40.800 MHz 61,200 MHz = 500,000 kHz 7.14615 GHz -66.39 dém -568.22 dB -18.25 dB
61.200 MHz 100,000 MHz = 500.000 kHz 7.15619 GHz -65.91 dBm 57.74 dB -17.74 db
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Spectrum o
Ref Level 5.57 dém Offset 1557 dB Mode Sweep
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CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.74 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 7.00363 GHz -65.15 dBm -57.41dB -17.41dB
-60.900 MHz -40,600 MHz 500,000 kHz 7.02413 GHz -65.80 dBm -58.06 dB -18.07 dB
40,600 MHz -21.300 MHz 500,000 kHz 7.06367 GHz -42.43 dBm -34.60 dB -14.68 dB
-21.300 MHz -20.300 MHz 500,000 kHz 7.06371 GHz -42.12 dBm -34.38 dB -14.58 dB
20.300 MHz 21,300 MHz | 500.000 kHz 7.10629 GHz -42.57 dBm -34.83dB -15.03 dB
21.300 MHz 40,600 MHz | 500.000 kHz 7.10635 GHz -42.30 dBm -34.56 dB -1454 dB
40.600 MHz 60,900 MHz = 500,000 kHz 7.14581 GHz -66.07 dém -56.33 dB -18.38 dB
60.900 MHz 100,000 MHz = 500.000 kHz 7.14249 GHz -65.43 dBm -57.69 dB -17.69 dB
- ————
L JU ) ARREREED e
Date 20:10:40
Sporton International Inc. (Kunshan) Page Number 1 A2-224 of A325

TEL : +86-512-57900158
FCC ID: 2AFZZPC21G



samran s, FCC RF Test Report Report No. : FR420425F

11AX80MIMO_Ant10_5985
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Ref Level 5.51 dém Offset 1551 dB Mode Sweep
Count 100/100
[® 1Rm View
0 dBI’!‘im“ heck PABS
p<200
-10 dBm i ‘|
-20 dBm _A L\
-30 dBm
-40 dBm / \
-50 dBm 7
-70 dBm
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.13 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 5.84386 GHz -61.05 dBm -54.92 dB -14.92 dB
-124,800 MHz -83.200 MHz 1.000 MHz 5.86034 GHz -62.28 dBm -56.15 dB -16.19 dB
-83.200 MHz -42,600 MHz 1.000 MHz 5.94238 GHz -40.73 dBm -34.50 dB -14.59 dB
-42,600 MHz 41,600 MHz 1.000 MHz 5.94242 GHz -40.58 dBm -34.45 dB -14.85 dB
41,600 MHz 42,600 MHz 1.000 MHz 6.02758 GHz -40.68 dBm -34.55dB -14.95 dB
42,600 MHz 83.200 MHz 1.000 MHz 6.02762 GHz -40.65 dBm -34.51dB -1451 dB
983.200 MHz 124,800 MHz 1.000 MHz 6.10958 GHz -61.56 dBm 55.43 dB -15.49 dB
124,800 MHz 200.000 MHz 1.000 MHz 6.14814 GHz -60.87 dém -54.74 dB -14.74 dB
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Ref Level 5.42 dém Offset 1542 dB Mode Sweep
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.76 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 5.85010 GHz -63.17 dBm -55.41 dB -15.41 dB
-123,600 MHz -82,400 MHz 1.000 MHz 5.86150 GHz -64.00 dBm -56.24 dB -16.27 dB
-82,400 MHz -42,200 MHz 1.000 MHz 5.94278 GHz -41.39 dBm -33.63 dB -13.63 dB
-42,200 MHz -41.200 MHz 1.000 MHz 5.94282 GHz -41.44 dBm -33.68 dB -14.08 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.02718 GHz -41.45 dBm -33.70dB -14.10 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.02722 GHz -41.41 dBm -33.66dB -13.65 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.10842 GHz -64.06 dém -56.30 dB -16.36 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.11178 GHz -63.79 dBm -56.04 dB -16.04 dB
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Spectrum e

Ref Level 5.29 dém Offset 1589 dB Mode Sweep
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CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.56 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.01826 GHz -63.37 dBm -55.81 dB -15.81dB
-124,200 MHz -82,800 MHz 1.000 MHz 6.02082 GHz -64.12 dBm -56.56 dB -16.57 dB
-82,800 MHz -42,400 MHz 1.000 MHz 6.10258 GHz -42.14 dBm -34.57 d -14.57 dB
42,400 MHz 41,400 MHz 1.000 MHz 6.10262 GHz -42.18 dBm -34.62 dB -15.02 dB
41.400 MHz 42,400 MHz 1.000 MHz 6.18738 GHz -41.22 dBm -33.65dB -14.05 dB
42,400 MHz 82.800 MHz 1.000 MHz 6.18742 GHz -41.02 dBm -33.46 dB -1345 dB
82.800 MHz 124,200 MHz 1.000 MHz 6.26910 GHz -63.72 dém -56.16 dB -16.19 dB
124,200 MHz 200.000 MHz 1.000 MHz 6.31786 GHz -62.85 dém 20 dB -15.20 dB
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CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.00 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.01322 GHz -61.53 dBm -55.53 dB -15.53 dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.02146 GHz -62.33 dBm -56.33 dB -16.35 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.10278 GHz -38.96 dBm -32.96 dB -12.96 dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.10282 GHz -38.97 dBm -32.97 dB -13.37 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.18718 GHz -39.61 dBm -33.61dB -14.01 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.18726 GHz -39.63 dBm -3363dB -13.61dB
82,400 MHz 123.600 MHz 1.000 MHz 6.26842 GHz -64.12 dgm -568.12 dB -18.17 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.28362 GHz -63.40 dBm -57.40 dB -17.40 dB
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Spectrum e
Ref Level 5.93 dém Offset 1593 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -5.71dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.25414 GHz -61.56 dBm -55.85 dB -15.85 dB
-124,200 MHz -82,800 MHz 1.000 MHz 6.26098 GHz -62.09 dBm -56.38 dB -16.43 dB
-82,800 MHz -42,400 MHz 1.000 MHz 6.34258 GHz -40.49 dBm -34.78 dB -14.78 dB
42,400 MHz 41,400 MHz 1.000 MHz 6.34262 GHz -40.54 dBm -34.83 dB -15.23 dB
41.400 MHz 42,400 MHz 1.000 MHz 6.42738 GHz -39.00 dBm -33.20 dB -13.69 dB
42,400 MHz 82.800 MHz 1.000 MHz 6.42746 GHz -39.18 dam -33.47 dB -13.46 dB
82.800 MHz 124,200 MHz 1.000 MHz 6.509218 GHz -61.98 dém -56.26 dB -16.28 dB
124,200 MHz 200.000 MHz 1.000 MHz 6.50970 GHz -61.65 dém -55.95 dB -15.95 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.95 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.21766 GHz -59.50 dBm -53.55 dB -13.55 dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.26150 GHz -60.77 dBm -54.82 dB -14.85 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.34274 GHz -38.70 dBm -32.75dB -12.74 dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.34282 GHz -38.60 dBm -32.65 dB -13.05 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.42718 GHz -38.90 dBm -32.94 dB -13.34 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.42722 GHz -39.10 d&m -33.15dB -13.15dB
82,400 MHz 123.600 MHz 1.000 MHz 6.50858 GHz -61.90 dém -55.95 dB -15.96 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.55866 GHz -61.27 dém -55.31 dB -15.31 dB
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CF 6.465 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -5.80 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123.600 MHz 1.000 MHz 6.32762 GHz -60.22 dém -54.42 dB -14.42 dB
-123,600 MHz 82,400 MHz 1.000 MHz 6.34150 GHz -60.73 dém -54.93 dB -14.96 dB
-82.400 MHz 42,200 MHz 1.000 MHz 6.42274 GHz -41.10 dBm -35.29 dB -15.28 dB
42,200 MHz -41.200 MHz 1.000 MHz 6.42262 GHz -40.87 dBm -35.06 dB -15.46 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.50718 GHz -40.43 dBm -34.63dB -15.03 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.50722 GHz -40.62 dBm -34.82 dB -14.81 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.58858 GHz -61.89 dém -56.09 dB -16.10 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.61106 GHz -61.44 dgm 64 dB -15.64 dB
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CF 6.465 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.54 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123.600 MHz 1.000 MHz 6.32578 GHz -59.35 dém -52.81 dB -12.81dB
-123,600 MHz 82,400 MHz 1.000 MHz 6.34154 GHz -60.10 dém -53.57 dB -13.61 dB
-82.400 MHz 42,200 MHz 1.000 MHz 6.42278 GHz -39.78 dBm -33.24 dB -13.24 dB
42,200 MHz -41.200 MHz 1.000 MHz 6.42262 GHz -39.61 dBm -33.07 dB -13.47 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.50718 GHz -40.34 dBm -33.81dB -14.21dB
42.200 MHz 82,400 MHz 1.000 MHz 6.50722 GHz -40.60 dBm -34.06 dB -14.06 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.58814 GHz -60.94 dgm -54.40 dB -14.53 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.60098 GHz -60.27 dém 52.73 dB -13.73 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.14 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.42166 GHz -60.20 dBm -54.06 dB -14.06 dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.42206 GHz -60.64 dBm -54.50 dB -14.52 dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.50298 GHz -39.68 dBm -33.54 dB -13.54 dB
-42,000 MHz 41,000 MHz 1.000 MHz 6.50302 GHz -39.65 dBm -33.52dB -13.92 dB
41,000 MHz 42.000 MHz 1.000 MHz 6.58698 GHz -39.76 dBm -33.63dB -14.03 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.58702 GHz -39.94 dBm -33.80dB -13.80 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.66786 GHz -62.56 dBm -56.42 dB -16.46 dB
123,000 MHz 200.000 MHz 1.000 MHz 6.66945 GHz -62.34 dBm -56.20 dB -16.20 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.38 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz _ -124,800 MHz 1,000 MHz 6.39054 GHz -62.72 dém -56.35 dB -16.35 dB
-124.800 MHz -83.200 MHz 1.000 MHz 6.42030 GHz -62.99 dém 56.61 dB -16.64 dB
-83.200 MHz -42.600 MHz 1.000 MHz 6.50238 GHz -40.76 dem -34.38 dB -14.38 dB
-42.600 MHz -41.600 MHz 1.000 MHz 6.50242 GHz -40.55 dBm -34.17 dB -14.57 dB
41,600 MHz 42,600 MHz 1.000 MHz 6.58758 GHz -40.91 dBm -34.54 dB -14.94 dB
42,600 MHz 83.200 MHz 1.000 MHz 6.58762 GHz -40.92 dBm -34.54 dB -1454 dB
983.200 MHz 124,800 MHz 1.000 MHz 6.66978 GHz -63.72 dém 57.34 dB -17.35 dB
124,800 MHz 200.000 MHz 1.000 MHz 6.67042 GHz -63.42 dBm -57.05 dB -17.05 dB
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.01dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.46874 GHz -60.31 dBm -54.30 dB -14.30 dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.50150 GHz -61.13 dBm -55.12dB -15.15 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.58274 GHz -40.43 dBm -34.42 dB -14.41 dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.58282 GHz -40.52 dBm -34.51 dB -14.91 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.66718 GHz -40.85 dBm -34.85dB -15.25 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.66722 GHz -40.75 dBm -34.74 dB -14.74 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.74858 GHz -63.54 dém 57.53 dB -17.54 db
123.600 MHz 200.000 MHz 1.000 MHz 6.75850 GHz -62.83 dBm 83 db -16.83 dB
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.10 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.46198 GHz -60.06 dBm -53.96 dB -13.96 dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.50154 GHz -60.62 dBm -54.52 dB -14.56 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.58274 GHz -40.12 dBm -34.02 dB -14.01 dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.58282 GHz -40.12 dBm -34.02 dB -14.42 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.66718 GHz -40.36 dBm -34.26 dB -14.66 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.66722 GHz -40.29 dBm -34.29 dB -14.28 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.748465 GHz -62.41 dém -56.30 dB -16.35 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.76622 GHz -61.52 dém -55.41 dB -15.41 dB
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11AX80MIMO_Ant10_6705

Spectrum

&

Count 100/100

Ref Level C.02 dém Offset 1

592 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
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p<200
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-40 dBm

-50 dBm

-70 dBm

-80 dBm

-90 dBm

CF 6.705 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.25 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.55138 GHz -58.80 dém -52.55 dB -12.55 dB
-124,200 MHz 82,800 MHz 1.000 MHz 6.58090 GHz -59.87 dém -53.62 dB -13.65 dB
82,800 MHz 42,400 MHz 1.000 MHz 6.66258 GHz -39.92 dm -33.67 dB -13.67 dB
42,400 MHz 41,400 MHz 1.000 MHz 6.66262 GHz -39.74 dBm -33.48 dB -13.88 dB
41.400 MHz 42,400 MHz 1.000 MHz 6.74738 GHz -41.34 dBm -35.00 dB -15.49 dB
42,400 MHz 82.800 MHz 1.000 MHz 6.74746 GHz -41.35 dBm -35.10 dB -15.00 dB
82.800 MHz 124,200 MHz 1.000 MHz 6.82914 GHz -62.15 deém -55.89 dB -15.91 dB
124,200 MHz 200.000 MHz 1.000 MHz 6.83650 GHz -61.79 dém -55.54 dB -15.54 dB
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Ref Level 5.77 dém Offset 1577 dB& Mode Sweep
Count 100/100
[® 1Rm View
o dekjmit §heck PAES
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-90 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.88 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.55874 GHz -62.13 dBm -55.25 dB -15.25 dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.58146 GHz -62.84 dBm -55.96 dB -15.97 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.66274 GHz -39.67 dBm -32.79 dB -12.78 dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.66282 GHz -39.50 dBm -32.62 dB -13.02 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.74718 GHz -41.13 d8m -34.25dB -14.65 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.74722 GHz -41.17 dBm -34.29 dB -14.20 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.82846 GHz -63.60 dém -56.72 dB -16.77 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.83334 GHz -63.15 dém -56.27 dB -16.27 dB
- —_———
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11AX80MIMO_Ant10_6785

Count 100/100

Spectrum

&

Ref Level ©.04 dém

oOffset 15,94 dB& Mode Sweep

@ 1Rm View

Limit ¢heck

S

0 dBfh
P<2
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-50 dBm
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-390 dBm:

CF 6.785 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.27 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz _ -123,600 MHz 1,000 MHz 6.62842 GHz -59.52 dém 53.25dB -13.25dB
-123.600 MHz -82.400 MHz 1.000 MHz 6.66146 GHz -60.37 dem -54.10 dB -14.12 dB
-82.400 MHz -42.200 MHz 1.000 MHz 6.74278 GHz -40.31 dem -34.04 dB -14.04 dB
-42.200 MHz -41.200 MHz 1.000 MHz 6.74282 GHz -40.32 dBm -34.06 dB -14.46 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.82718 GHz -40.35 dBm -34.00 dB -14.49 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.82722 GHz -40.69 dBm -34.43dB -1442 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.90854 GHz -62.33 dém -56.06 dB -16.08 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.03234 GHz -61.54 dgm 27 db -15.27 db
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Ref Level 5.24 dém Offset 1584 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask
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202

24

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.62798 GHz -59.61 dém -53.18 dB -13.18 dB
-124,200 MHz 82,800 MHz 1.000 MHz 6.66114 GHz -60.21 dém -53.78 dB -13.88 dB
82,800 MHz 42,400 MHz 1.000 MHz 6.74258 GHz -41.02 dém -34.59 dB -14.59 dB
42,400 MHz 41,400 MHz 1.000 MHz 6.74262 GHz -40.83 dBm -34.40 dB -14.90 dB
41.400 MHz 42,400 MHz 1.000 MHz 6.82738 GHz -40.04 dBm -33.60 dB -14.00 dB
42,400 MHz 82.800 MHz 1.000 MHz 6.82742 GHz -40.13 d&m -33.70dB -13.60 dB
82.800 MHz 124,200 MHz 1.000 MHz 6.909218 GHz -60.99 dém -54.55 dB -14.56 dB
124,200 MHz 200.000 MHz 1.000 MHz 6.92786 GHz -60.39 dém -52.95 dB -13.95 db
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11AX80MIMO_Ant10_6865

Spectrum

&

Ref Level ©.83 dBm
Count 100/100

Offset 1583 d&

Mode Sweep

@ 1Rm View
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CF 6.865 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power -6.18 dBm

Standard: None

RBW 1.000 MHz

2024 04:51:48

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.71886 GHz -61.46 dém -55.28 dB -15.28 dB
-122,400 MHz 81,600 MHz 1.000 MHz 6.74270 GHz -62.55 dem -56.37 dB -16.40 dB
81,600 MHz 41,800 MHz 1.000 MHz 6.82310 GHz -38.42 dém -32.24 dB -12.22 dB
41,800 MHz 40,800 MHz 1.000 MHz 6.82322 GHz -38.34 dBm -32.16 dB -12.56 dB
40.800 MHz 41.800 MHz 1.000 MHz 6.90678 GHz -39.25 dBm -33.07 dB -13.47 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.90682 GHz -39.26 dBm -33.08dB -13.07 db
81.600 MHz 122,400 MHz 1.000 MHz 6.98722 GHz -63.51 dém 57.33 dB -17.38 dB
122,400 MHz 200.000 MHz 1.000 MHz 6.99098 GHz -63.02 dém 84 db -16.84 db
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Spectrum

Ref Level 5.72 dém
Count 100/100

Offset 15,72 d&

Mode Sweep

@ 1Rm View
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CF 6.865 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power -6.42 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-200.000 MHz | -123.600 MHz 1.000 MHz 6.60166 GHz -61.75 dém -55.34 dB -15.34 dB
-123,600 MHz 82,400 MHz 1.000 MHz 6.74166 GHz -62.92 deém -56.51 dB -16.58 dB
-82.400 MHz 42,200 MHz 1.000 MHz 6.82274 GHz -39.97 dem -33.55 dB -13.54 dB
42,200 MHz -41.200 MHz 1.000 MHz 6.82262 GHz -39.686 dBm -33.46 dB -13.86 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.90718 GHz -39.63 dBm -33.21 dB -13.61de
42.200 MHz 82,400 MHz 1.000 MHz 6.90722 GHz -39.68 dBm -33.27 dB -13.26 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.98845 GHz -63.26 dém -56.84 dB -16.88 dB
123.600 MHz 200.000 MHz 1.000 MHz 7.02126 GHz -62.81 dBm -56.39 dB -16.30 dB
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11AX80MIMO_Ant10_6945

Spectrum

&

Ref Level 5.23 dém Offset 1583 dB Mode Sweep
Count 100/100

@ 1Rm View
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-80 dBm
-90 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.66 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.80598 GHz -59.61 dBm -53.95 dB -13.95 dB
-122,400 MHz -81.600 MHz 1.000 MHz 6.82286 GHz -60.30 dBm -54.64 dB -14.72 dB
-81.600 MHz -41,800 MHz 1.000 MHz 6.90318 GHz -38.43 dBm -32.77 dB -12.76 dB
41,800 MHz 40,800 MHz 1.000 MHz 6.90322 GHz -38.23 dBm -32.57 dB -12.97 dB
40.800 MHz 41.800 MHz 1.000 MHz 6.98678 GHz -38.19 dBm -32.53dB -12.93 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.98682 GHz -38.31 dBm -32.65dB -12.65 dB
81.600 MHz 122,400 MHz 1.000 MHz 7.06690 GHz -61.45 dgém -55.79 dB -15.94 dB
122,400 MHz 200.000 MHz 1.000 MHz 7.07374 GHz -61.22 dém 56 dB -15.56 dB
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Ref Level 5.75 dém Offset 1575 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.46 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.81498 GHz -60.77 dBm -55.30 dB -15.30 dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.82234 GHz -61.25 dBm -55.79 dB -15.89 dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.90290 GHz -38.68 dBm -33.22dB -13.20 dB
-42,000 MHz 41,000 MHz 1.000 MHz 6.90302 GHz -38.60 dBm -33.13 dB -13.53 dB
41,000 MHz 42.000 MHz 1.000 MHz 6.98698 GHz -38.87 dBm -33.41dB -13.81de
42,000 MHz 82.000 MHz 1.000 MHz 6.98706 GHz -38.66 dBm -33.20dB -13.19 dB
82.000 MHz 123.000 MHz 1.000 MHz 7.06790 GHz -61.89 dém -56.42 dB -16.45 dB
123,000 MHz 200.000 MHz 1.000 MHz 7.07306 GHz -61.71 dém -56.24 dB -16.24 dB
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Spectrum e

Ref Level 5.91 d&ém Offset 1591 dB& Mode Sweep
Count 100/100
[® 1Rm View
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CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.90 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.88998 GHz -60.05 dBm -54.16 dB -14.16 dB
-122,400 MHz -81.600 MHz 1.000 MHz 6.90270 GHz -60.58 dBm -54.68 dB -14.71 dB
-81.600 MHz -41,800 MHz 1.000 MHz 6.98306 GHz -38.69 dBm -32.79 dB -12.77 dB
41,800 MHz 40,800 MHz 1.000 MHz 6.98322 GHz -38.22 dBm -32.33dB -12.73 dB
40.800 MHz 41.800 MHz 1.000 MHz 7.06678 GHz -38.67 dBm -32.77 dB -13.17 dB
41.800 MHz 81.600 MHz 1.000 MHz 7.06682 GHz -38.80 dBm -32.80 dB -12.90 dB
81.600 MHz 122,400 MHz 1.000 MHz 7.14726 GHz -61.99 dém -56.10 dB -16.14 dB
122,400 MHz 200.000 MHz 1.000 MHz 7.14962 GHz -61.42 dém -55.52 dB -15.52 dB
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Ref Level 5.22 dém Offset 1582 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.86 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 6.89422 GHz -61.18 dBm -55.33 dB -15.33 dB
-124,800 MHz -83.200 MHz 1.000 MHz 6.90054 GHz -61.45 dBm -55.60 dB -15.70 dB
-83.200 MHz -42,600 MHz 1.000 MHz 6.98238 GHz -40.93 dBm -35.08 dB -15.07 dB
-42,600 MHz 41,600 MHz 1.000 MHz 6.98242 GHz -40.57 dBm -34.71 dB -15.11 dB
41,600 MHz 42,600 MHz 1.000 MHz 7.06758 GHz -40.17 dBm -34.31dB -14.71dB
42,600 MHz 83.200 MHz 1.000 MHz 7.06762 GHz -40.23 dBm -34.37 dB -14.37 dB
983.200 MHz 124,800 MHz 1.000 MHz 7.14946 GHz -62.99 dgm 57.13 dB -17.23 dB
124,800 MHz 200.000 MHz 1.000 MHz 7.15654 GHz -62.74 dBm -56.89 dB -16.80 dB
- —_———
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Spectrum o

Ref Level 5.36 dém Offset 1536 dB Mode Sweep

Count 100/100

[® 1Rm View
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CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.98 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 5.76024 GHz -58.97 dBm -53.99 dB -13.99 dB
-248,400 MHz | -165.600 MHz 2,000 MHz 5.77664 GHz -59.80 dBm -54.82 dB -14.83 dB
-165.600 MHz -83.800 MHz 2,000 MHz 5.94116 GHz -37.43 dBm -32.45 dB -12.44 dB
-83.800 MHz -82,800 MHz 2,000 MHz 5.94124 GHz -37.32 dBm -32.34 dB -13.18 dB
82.800 MHz 983.800 MHz 2.000 MHz 6.10876 GHz -37.01 dBm -32.03dB -12.87 db
983.800 MHz 165.600 MHz 2,000 MHz 6.10884 GHz -37.31 dBm -32.34 dB -12.33 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.27336 GHz -59.28 dém -54.30 dB -14.31dB
248,400 MHz 400.000 MHz 2.000 MHz 6.28416 GHz -58.92 dBm 94 db -13.94 dB
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Spectrum o
Ref Level 5.25 dém Offset 1525 dB Mode Sweep
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[® 1Rm View
> dehjmit heck BARS
p<200
-10 dBm
-20 dBm
e —
-30 dBm — =" e
-
40 dem = ), ‘\ B
-50 dBm
- | —
-60 dBm
Il —y e
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CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.83 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 5.75968 GHz -60.76 dBm -55.92 dB -15.92 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 5.77784 GHz -61.28 dBm -56.45 dB -16.45 dB
-164.800 MHz -83.400 MHz 2,000 MHz 5.94148 GHz -37.25 dBm -32.41dB -12.40 dB
-83.400 MHz -82,400 MHz 2,000 MHz 5.94164 GHz -37.17 dBm -32.33dB -13.17 dB
982,400 MHz 83,400 MHz 2.000 MHz 6.10836 GHz -36.55 dBm -31.72dB -12.55 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.10852 GHz -36.66 dBm -31.82dB -11.81de
164.800 MHz 247.200 MHz 2,000 MHz 6.27200 GHz -61.62 dém -56.78 dB -16.81 dB
247.200 MHz 400.000 MHz 2.000 MHz 6.28440 GHz -61.32 dém -56.49 dB -16.49 dB
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Spectrum e
Ref Level 5.70 dém  Offset 1570 dB& Mode Sweep
Count 100/100
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CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.09 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 5.93336 GHz -59.97 dBm -54.88 dB -14.88 dB
-248,400 MHz | -165.600 MHz 2,000 MHz 5.93672 GHz -60.09 dBm -55.00 dB -15.02 dB
-165.600 MHz -83.800 MHz 2,000 MHz 6.10108 GHz -38.90 dBm -33.81dB -13.80 dB
-83.800 MHz -82,800 MHz 2,000 MHz 6.10124 GHz -38.55 dBm -33.46 dB -14.30 dB
82.800 MHz 983.800 MHz 2.000 MHz 6.26876 GHz -36.30 dBm -31.21 dB -12.04 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.26892 GHz -36.43 dBm -31.34dB -11.33 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.43336 GHz -58.23 dém 53.14 dB -13.15dB
248,400 MHz 400.000 MHz 2.000 MHz 6.43384 GHz -58.22 dBm -53.14 dB -13.14 dB
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Ref Level 5.67 dém Offset 1567 d& Mode Sweep
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CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.04 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 5.93728 GHz -57.33 dBm -52.28 dB -12.28 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 5.93808 GHz -57.39 dBm -52.35dB -12.39 dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.10156 GHz -36.22 dBm -31.18 dB -11.18 dB
-83.400 MHz -82,400 MHz 2,000 MHz 6.10164 GHz -35.92 dBm -30.87 dB -11.71dB
982,400 MHz 83,400 MHz 2.000 MHz 6.26836 GHz -37.59 dBm -32.55dB -13.38 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.26844 GHz -37.68 dBm -32.64dB -12.63 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.43184 GHz -59.47 dém 54.43 dB -14.48 dB
247.200 MHz 400.000 MHz 2.000 MHz 6.43224 GHz -59.47 dgm -54.43 dB -14.43 db
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Spectrum o

Ref Level 5.53 dém Offset 1558 dB Mode Sweep
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CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.50 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 6.08352 GHz -60.30 dBm -55.79 dB -15.79 dB
-248,400 MHz | -165.600 MHz 2,000 MHz 6.09664 GHz -60.55 dBm -56.05 dB -16.05 dB
-165.600 MHz -83.800 MHz 2,000 MHz 6.26116 GHz -38.80 dBm -34.30 dB -14.30 dB
-83.800 MHz -82,800 MHz 2,000 MHz 6.26124 GHz -38.73 dBm -34.23 dB -15.07 dB
82.800 MHz 983.800 MHz 2.000 MHz 6.42876 GHz -35.57 dBm -31.07 dB -11.90 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.42892 GHz -35.67 dBm -31.17 dB -11.16 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.59312 GHz -59.99 dém -55.49 dB -15.53 dB
248,400 MHz 400.000 MHz 2.000 MHz 6.60088 GHz -59.83 dém -55.33 dB -15.33 dB
]

( JU ) [

11AX160MIMO_Antl1l_6345

Spectrum o
Ref Level 5.53 dém Offset 1553 dB Mode Sweep
Count 100/100
[® 1Rm View
0 dBI’!‘im“ heck PABS
p<200
-10 dBm
-20 dBm
-30 dBm: — =l B -
-40 dBm el [( \ B
-50 dBm
[ ]
== —
-70 dBm
-80 dBm
-90 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.75 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 6.08552 GHz -56.55 dBm -51.80 dB -11.80 dB
-248,400 MHz | -165.600 MHz 2,000 MHz 6.09696 GHz -56.86 dBm -52.10dB -12.15dB
-165.600 MHz -83.800 MHz 2,000 MHz 6.26108 GHz -36.87 dBm -32.12dB -12.11dB
-83.800 MHz -82,800 MHz 2,000 MHz 6.26124 GHz -36.68 dBm -31.93 dB -12.76 dB
82.800 MHz 983.800 MHz 2.000 MHz 6.42876 GHz -37.02 dBm -32.27 dB -13.10 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.42892 GHz -36.98 dBm -32.23dB -12.22 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.50328 GHz -59.47 dém 54.72 dB -14.73 dB
248,400 MHz 400.000 MHz 2.000 MHz 6.50504 GHz -59.37 dém -54.61 dB -14.61 dB
- ]
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Sporton International Inc. (Kunshan) Page Number : A2-238 of A325

TEL : +86-512-57900158
FCC ID: 2AFZZPC21G



SPORTON LAB.

FCC RF Test Report

Report No. : FR420425F

11AX160MIMO_Ant10_6505

Spectrum o
Ref Level 5.59 dém  Offset 1559 dB Mode Sweep
Count 100/100
[® 1Rm View
0 dBI’!‘im“ heck PABS
p<200
-10 dBm
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50 cem—
-70 dBm
-80 dBm
-90 dBm
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.32 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -249,600 MHz 2,000 MHz 6.25368 GHz -58.60 dBm -54.28 dB -14.28 dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.25592 GHz -58.65 dBm -54.33 dB -14.40 dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.42076 GHz -37.34 dBm -33.02 dB -13.02 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.42084 GHz -37.38 dBm -33.06 dB -13.90 dB
983.200 MHz 984.200 MHz 2.000 MHz 6.58916 GHz -36.92 dBm -32.60 dB -13.43 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.58240 GHz -36.98 dBm -32.66 dB -12.64 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.75432 GHz -60.81 dém -56.49 dB -16.53 dB
249,600 MHz 400.000 MHz 2.000 MHz 6.75624 GHz -60.67 dBm 35 dB -16.35 dB

11AX160MIMO_Antl1l_6505

Spectrum o
Ref Level 5.56 dém  Offset 1556 dB Mode Sweep
Count 100/100
[® 1Rm View
0 dBI’!‘im“ heck PABS
p<200 —
-10 dBm
-20 dBm
-30 dBm — -
-40 dBm = !{ \ T
-50 dBm
[t PO
|-eo-dem =
-70 dBm
-80 dBm
-90 dBm
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.91 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 6.25576 GHz -56.46 dBm -51.55 dB -11.55 dB
-248,400 MHz | -165.600 MHz 2,000 MHz 6.25720 GHz -56.62 dBm 51.71dB -11.80 dB
-165.600 MHz -83.800 MHz 2,000 MHz 6.42116 GHz -36.73 dBm -31.82dB -11.81dB
-83.800 MHz -82,800 MHz 2,000 MHz 6.42124 GHz -36.61 dBm -31.70dB -12.53 dB
82.800 MHz 983.800 MHz 2.000 MHz 6.58876 GHz -37.00 dBm -32.09dB -12.93 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.58900 GHz -36.99 dBm -32.08 dB -12.06 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.75288 GHz -59.28 dém -54.37 dB -14.44 dB
248,400 MHz 400.000 MHz 2.000 MHz 6.75392 GHz -59.16 dém -54.25 dB -14.25 dB
L JU ) QnRi e
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11AX160MIMO_Ant10_6665

Spectrum e
Ref Level 5.73 dém Offset 1578 dB Mode Sweep
Count 100/100
[® 1Rm View
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-70 dBm
-80 dBm
-90 dBm
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.08 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 6.41624 GHz -56.42 dBm -52.44 dB -12.44 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 6.41792 GHz -56.55 dBm -52.57 dB -12.58 dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.58148 GHz -35.66 dBm -31.68 dB -11.66 dB
-83.400 MHz -82,400 MHz 2,000 MHz 6.58164 GHz -35.51 dBm -31.53 dB -12.37 dB
982,400 MHz 83,400 MHz 2.000 MHz 6.74836 GHz -36.56 dBm -32.58 dB -1341de
83.400 MHz 164.800 MHz 2,000 MHz 6.74852 GHz -36.70 dBm -32.71dB -12.70 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.91216 GHz -60.06 dém -56.08 dB -16.08 dB
247.200 MHz 400.000 MHz 2.000 MHz 6.01424 GHz -59.99 dBm 01 dB -16.01 dB
L JU ) QnRi e
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11AX160MIMO_Antll_6665
Spectrum e
Ref Level 5.63 dém Offset 1568 dB Mode Sweep
Count 100/100
[® 1Rm View
o aehjmit Gheck PAES
p<200
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-70 dBm
-80 dBm
-90 dBm
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.67 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 6.41600 GHz -57.06 dBm -52.39 dB -12.39dB
-247.200 MHz | -164.800 MHz 2,000 MHz 6.41872 GHz -57.16 dBm -52.49 dB -12.62 dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.58148 GHz -35.80 dBm -31.13 dB -11.12dB
-83.400 MHz -82,400 MHz 2,000 MHz 6.58164 GHz -35.56 dBm -30.89 dB -11.72 dB
982,400 MHz 83,400 MHz 2.000 MHz 6.74836 GHz -37.05 dam -32.38 dB -13.21dB
83.400 MHz 164.800 MHz 2,000 MHz 6.74852 GHz -37.04 dBm -32.37 dB -12.36 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.91208 GHz -58.89 dém 54.22 dB -14.24 dB
247.200 MHz 400.000 MHz 2.000 MHz 6.91280 GHz -58.62 dBm -52.95 dB -13.95 db
- ———
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11AX160MIMO_Ant10_6825

Spectrum

&

Count 100/100

Ref Level C.87 dBm

offset 1587 dB& Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBfh
p<200

-10 dBm:

-20 dBm:

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-90 dBm

CF 6.825 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -4.80 dBm

Standard: None
RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -249.600 MHz 2.000 MHz 6.56208 GHz -55.62 dém -50.83 dB -10.83 dB
-249.600 MHz | -166.400 MHz 2.000 MHz 6.57560 GHz -55.86 dBm -51.07 dB -11.10 dB
-166.400 MHz -84.200 MHz 2.000 MHz 6.74068 GHz -37.56 dem -32.77 dB -12.76 dB
-84.200 MHz -63.200 MHz 2.000 MHz 6.74084 GHz -37.43 dBm -32.63 dB -13.46 dB
983.200 MHz 984.200 MHz 2.000 MHz 6.90916 GHz -37.99 dBm -33.20dB -14.03 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.90924 GHz -38.02 dBm -33.23dB -13.22 dB
166,400 MHz 249,600 MHz 2,000 MHz 7.07432 GHz -59.28 dém -54.48 dB -14.52 db
249,600 MHz 400.000 MHz 2.000 MHz 7.07568 GHz -59.33 dém -54.53 dB -14.53 db

L 1 J [ CEEERRE ]
2024 05:44:46

11AX160MIMO_Ant11_6825

Count 100/100

Ref Level 5.79 dém

offset 15,78 dB& Mode Sweep

@ 1Rm View
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-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

-60,

-70 dBm

-80 dBm

-90 dBm

CF 6.825 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -5.04 dBm

Standard: None
RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -247.200 MHz 2.000 MHz 6.55728 GHz -57.46 dém -52.42 dB -12.42 dB
-247.200 MHz | -164.800 MHz 2.000 MHz 6.57792 GHz -58.03 dém -52.99 dB -13.01 dB
-164,800 MHz -83.400 MHz 2.000 MHz 6.74156 GHz -37.19 deém -32.14 dB -12.14 dB
-83.400 MHz -82.400 MHz 2.000 MHz 6.74164 GHz -36.83 dBm -31.79 dB -12.62 dB
982,400 MHz 83,400 MHz 2.000 MHz 6.90836 GHz -35.47 dBm -30.43 dB -11.26 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.90844 GHz -35.69 dBm -30.65dB -10.64 dB
164.800 MHz 247.200 MHz 2,000 MHz 7.07168 GHz -59.65 dém -54.61 dB -14.68 db
247.200 MHz 400.000 MHz 2.000 MHz 7.07376 GHz -59.48 dém -54.44 dB -14.44 db
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11AX160MIMO_Ant10_6985

Spectrum e
Ref Level 6.02 dém  Offset 16,02 dB& Mode Sweep
Count 100/100
[® 1Rm View
ndBH;‘;nhpnk PAES
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-70 dBm
-80 dBm
-90 dBm-
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.08 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 6.72824 GHz -56.66 dBm -52.58 dB -12.58 dB
-248,400 MHz | -165.600 MHz 2,000 MHz 6.73688 GHz -57.26 dBm -53.18 dB -13.22dB
-165.600 MHz -83.800 MHz 2,000 MHz 6.90116 GHz -35.81 dBm -31.73 dB -11.73 dB
-83.800 MHz -82,800 MHz 2,000 MHz 6.90124 GHz -35.81 dBm -31.73 dB -12.57 dB
82.800 MHz 983.800 MHz 2.000 MHz 7.06876 GHz -36.13 dBm -32.04 dB -12.88 dB
983.800 MHz 165.600 MHz 2,000 MHz 7.06900 GHz -36.21 dBm -32.13dB -12.11dB
165.600 MHz 248,400 MHz 2,000 MHz 7.23336 GHz -59.56 dém -55.48 dB -15.48 dB
248,400 MHz 400.000 MHz 2.000 MHz 7.23384 GHz -59.34 dém 26 dB -15.26 dB
L JU ) QnRi e
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11AX160MIMO_Ant11_6985
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Ref Level 5.94 dém Offset 1594 dB Mode Sweep
Count 100/100
[® 1Rm View
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-70 dBm
-80 dBm
-90 dBm-
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.71dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 6.72968 GHz -57.60 dBm -52.89 dB -12.89 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 6.73784 GHz -58.07 dBm -53.36 dB -13.36 dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.90156 GHz -36.11 dBm -31.40 dB -11.39 dB
-83.400 MHz -82,400 MHz 2,000 MHz 6.90164 GHz -35.72 dBm -31.01 dB -11.85 dB
982,400 MHz 83,400 MHz 2.000 MHz 7.06836 GHz -35.70 dBm -30.99 dB -11.83 dB
83.400 MHz 164.800 MHz 2,000 MHz 7.06860 GHz -35.77 dBm -31.06 dB -11.04 dB
164.800 MHz 247.200 MHz 2,000 MHz 7.23208 GHz -59.68 dBm -54.97 dB -14.99 dB
247.200 MHz 400.000 MHz 2.000 MHz 7.23376 GHz -59.50 dBm -54.79 dB -14.79 db
- ———
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<802.11ax HE20 Partial RU>

Maximum power spectral density

Test Result
e Antenna | Frea(MHZ) | gt | jodex [dgrg/sl\L/jIIIElz] I [dBIfTL/RNlIDHz] [dBIr_rI1r/nl\;ItHz] HEEIE
26Tone RUO -6.88 -0.37 -7.25 <-1.00 PASS
Ant10 5955 52Tone | RU37 -7.23 -0.37 -7.60 <-1.00 PASS
106Tone | RU5S3 -7.22 -0.37 -7.59 <-1.00 PASS
26Tone RUO -7.56 -1.44 -9.00 <-1.00 PASS
Antl1l 5955 52Tone | RU37 -7.99 -1.44 -9.43 <-1.00 PASS
106Tone | RU53 -7.92 -1.44 -9.36 <-1.00 PASS
26Tone RUO -4.20 2.12 -2.08 <-1.00 PASS
total 5955 52Tone | RU37 -4.58 2.12 -2.46 <-1.00 PASS
106Tone | RU53 -4.55 2.12 -2.43 <-1.00 PASS
26Tone RUO -7.36 -0.37 -7.73 <-1.00 PASS
Ant10 6175 52Tone | RU37 -7.70 -0.37 -8.07 <-1.00 PASS
106Tone | RU53 -7.66 -0.37 -8.03 <-1.00 PASS
26Tone RUO -7.26 -1.44 -8.70 <-1.00 PASS
Antl1l 6175 52Tone | RU37 -7.72 -1.44 -9.16 <-1.00 PASS
106Tone | RU5S3 -7.70 -1.44 -90.14 <-1.00 PASS
26Tone RUO -4.30 2.12 -2.18 <-1.00 PASS
total 6175 52Tone | RU37 -4.70 2.12 -2.58 <-1.00 PASS
11AX20MIMO 106Tone | RUS3 -4.67 2.12 -2.55 <-1.00 PASS
26Tone RUS8 -7.94 -0.37 -8.31 <-1.00 PASS
Ant10 6415 52Tone | RU40 -7.66 -0.37 -8.03 <-1.00 PASS
106Tone | RU54 -7.34 -0.37 -7.71 <-1.00 PASS
26Tone RUS8 -7.67 -1.44 -9.11 <-1.00 PASS
Antl1l 6415 52Tone | RU40 -7.55 -1.44 -8.99 <-1.00 PASS
106Tone | RU54 -8.69 -1.44 -10.13 <-1.00 PASS
26Tone RUS8 -4.79 2.12 -2.67 <-1.00 PASS
total 6415 52Tone | RU40 -4.59 2.12 -2.47 <-1.00 PASS
106Tone | RU54 -4.95 2.12 -2.83 <-1.00 PASS
26Tone RUO -7.46 -0.35 -7.81 <-1.00 PASS
Ant10 6435 52Tone | RU37 -7.74 -0.35 -8.09 <-1.00 PASS
106Tone | RU53 -6.73 -0.35 -7.08 <-1.00 PASS
26Tone RUO -6.00 -2.11 -8.11 <-1.00 PASS
Antl1l 6435 52Tone | RU37 -6.52 -2.11 -8.63 <-1.00 PASS
106Tone | RU53 -8.19 -2.11 -10.30 <-1.00 PASS
total 6435 26Tone RUO -3.66 1.82 -1.84 <-1.00 PASS
52Tone | RU37 -4.08 1.82 -2.26 <-1.00 PASS
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106Tone | RU5S3 -4.39 1.82 -2.57 <-1.00 PASS

26Tone RUO -7.55 -0.35 -7.90 <-1.00 PASS

Ant10 6475 52Tone | RU37 -8.01 -0.35 -8.36 <-1.00 PASS
106Tone | RU5S3 -6.71 -0.35 -7.06 <-1.00 PASS

26Tone RUO -6.02 -2.11 -8.13 <-1.00 PASS

Antl1l 6475 52Tone | RU37 -6.57 -2.11 -8.68 <-1.00 PASS
106Tone | RU53 -7.98 -2.11 -10.09 <-1.00 PASS

26Tone RUO -3.71 1.82 -1.89 <-1.00 PASS

total 6475 52Tone | RU37 -4.22 1.82 -2.40 <-1.00 PASS
106Tone | RU53 -4.29 1.82 -2.47 <-1.00 PASS

26Tone RUS8 -7.49 -0.35 -7.84 <-1.00 PASS

Ant10 6515 52Tone | RU40 -7.38 -0.35 -7.73 <-1.00 PASS
106Tone | RU54 -7.27 -0.35 -7.62 <-1.00 PASS

26Tone RUS8 -6.65 -2.11 -8.76 <-1.00 PASS

Antl1l 6515 52Tone | RU40 -6.74 -2.11 -8.85 <-1.00 PASS
106Tone | RU54 -7.60 -2.11 -9.71 <-1.00 PASS

26Tone RUS8 -4.04 1.82 -2.22 <-1.00 PASS

total 6515 52Tone | RU40 -4.04 1.82 -2.22 <-1.00 PASS
106Tone | RU54 -4.42 1.82 -2.60 <-1.00 PASS

26Tone RUO -7.07 -0.47 -7.54 <-1.00 PASS

Ant10 6535 52Tone | RU37 -7.00 -0.47 -7.47 <-1.00 PASS
106Tone | RU53 -6.51 -0.47 -6.98 <-1.00 PASS

26Tone RUO -6.03 -2.47 -8.50 <-1.00 PASS

Antl1l 6535 52Tone | RU37 -6.10 -2.47 -8.57 <-1.00 PASS
106Tone | RU53 -7.14 -2.47 -9.61 <-1.00 PASS

26Tone RUO -3.51 1.60 -1.91 <-1.00 PASS

total 6535 52Tone | RU37 -3.52 1.60 -1.92 <-1.00 PASS
106Tone | RU53 -3.80 1.60 -2.20 <-1.00 PASS

26Tone RUO -6.93 -0.47 -7.40 <-1.00 PASS

Ant10 6695 52Tone | RU37 -6.93 -0.47 -7.40 <-1.00 PASS
106Tone | RU53 -6.52 -0.47 -6.99 <-1.00 PASS

26Tone RUO -5.86 -2.47 -8.33 <-1.00 PASS

Antl1l 6695 52Tone | RU37 -5.98 -2.47 -8.45 <-1.00 PASS
106Tone | RU5S3 -6.53 -2.47 -9.00 <-1.00 PASS

26Tone RUO -3.35 1.60 -1.75 <-1.00 PASS

total 6695 52Tone | RU37 -3.42 1.60 -1.82 <-1.00 PASS
106Tone | RU5S3 -3.51 1.60 -1.91 <-1.00 PASS

26Tone RUS8 -6.99 -0.47 -7.46 <-1.00 PASS

Ant10 6855 52Tone | RU40 -6.94 -0.47 -7.41 <-1.00 PASS
106Tone | RU54 -7.90 -0.47 -8.37 <-1.00 PASS

26Tone RUS8 -6.22 -2.47 -8.69 <-1.00 PASS

Antl1l 6855 52Tone | RU40 -6.18 -2.47 -8.65 <-1.00 PASS
106Tone | RU54 -6.45 -2.47 -8.92 <-1.00 PASS
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26Tone | RUS8 -3.58 1.60 -1.98 =-1.00 PASS

total 6855 52Tone | RU40 -3.53 1.60 -1.93 =-1.00 PASS

106Tone | RU54 -4.10 1.60 -2.50 <-1.00 PASS

26Tone | RUS8 -7.20 -0.47 -7.67 <-1.00 PASS

Ant10 6875 52Tone | RU40 -7.18 -0.47 -7.65 <-1.00 PASS
106Tone | RU54 -8.59 -0.47 -9.06 =-1.00 PASS

26Tone | RU8 -6.55 -2.47 -9.02 <-1.00 PASS

Antll 6875 52Tone | RU40 -6.71 -2.47 -9.18 <-1.00 PASS
106Tone | RU54 -6.92 -2.47 -9.39 <-1.00 PASS

26Tone | RU8 -3.85 1.6 -2.25 <-1.00 PASS

total 6875 52Tone | RU40 -3.93 1.6 -2.33 <-1.00 PASS

106Tone | RU54 -4.66 1.6 -3.06 <-1.00 PASS

26Tone | RUO -6.52 -1.75 -8.27 <-1.00 PASS

Ant10 6895 52Tone | RU37 -6.49 -1.75 -8.24 <-1.00 PASS
106Tone | RU53 -6.94 -1.75 -8.69 <-1.00 PASS

26Tone | RUO -6.08 -1.81 -7.89 <-1.00 PASS

Antll 6895 52Tone | RU37 -6.05 -1.81 -7.86 <-1.00 PASS
106Tone | RU53 -6.10 -1.81 -7.91 <-1.00 PASS

26Tone | RUO -3.28 1.23 -2.05 <-1.00 PASS

total 6895 52Tone | RU37 -3.25 1.23 -2.02 <-1.00 PASS

106Tone | RU53 -3.49 1.23 -2.26 <-1.00 PASS

26Tone | RUO -6.63 -1.75 -8.38 <-1.00 PASS

Ant10 6995 52Tone | RU37 -6.56 -1.75 -8.31 <-1.00 PASS
106Tone | RU53 -6.95 -1.75 -8.70 <-1.00 PASS

26Tone | RUO -7.35 -1.81 -9.16 <-1.00 PASS

Antll 6995 52Tone | RU37 -7.48 -1.81 -9.29 <-1.00 PASS
106Tone | RU53 -6.11 -1.81 -7.92 <-1.00 PASS

26Tone | RUO -3.96 1.23 -2.73 <-1.00 PASS

total 6995 52Tone | RU37 -3.99 1.23 -2.76 <-1.00 PASS

106Tone | RU53 -3.50 1.23 -2.27 <-1.00 PASS

26Tone | RU8 -6.74 -1.75 -8.49 <-1.00 PASS

Ant10 7095 52Tone | RU40 -6.63 -1.75 -8.38 =-1.00 PASS
106Tone | RU54 -6.73 -1.75 -8.48 <-1.00 PASS

26Tone | RUS8 -6.04 -1.81 -7.85 <-1.00 PASS

Ant1l 7095 52Tone | RU40 -6.09 -1.81 -7.90 <-1.00 PASS
106Tone | RU54 -6.84 -1.81 -8.65 <-1.00 PASS

26Tone | RUS8 -3.37 1.23 -2.14 <-1.00 PASS

total 7095 52Tone | RU40 -3.34 1.23 -2.11 <-1.00 PASS

106Tone | RU54 -3.77 1.23 -2.54 <-1.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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